
O R I G I N

B E D F RAM E

ASSEMBLY INSTRUCTIONS



2

I. DISCLAIMERS & NOTES

Attention: Important Safety Disclaimers

For your safety,please read all instructions carefully before installing the bedframe .

IMPORTANT :

Two people are required to assemble the bed frame .

Do not put the bed frame, the components or tools on the floor.

Do not drag across the floor.

WEIGHT LIMITS :

The bed frame is not rated to support weight exceeding 400

kgs. This includes the mattress and bedding.

Exceeding this weight restriction could damage the bed frame

and/or cause injury and will void the warranty.

SWL : 400kgs



3

II. PRODUCT DIMENSIONS

Unit：mm

P/N Length Width
Headboard
Height

Footboard
Height

Sideboard
Height

Mattreess
Platform
Height

Free Height
Under

Furniture

Mattress
Length

Mattress
Width

N.W
（kg）

G.W
（kg）

SINGLE
90x190cm

1970 960 900 320 300 265 190 1900 900 44.0 49.0

SUPER
SINGLE

107x190cm
1970 1130 900 320 300 265 190 1900 1070 45.0 50.0

QUEEN
152x190cm

1970 1580 900 320 300 265 190 1900 1520 48.0 53.0

KING
183x190cm

1970 1890 900 320 300 265 190 1900 1830 50.0 55.0





5

III. PARTS LIST

Ensure you have received all the parts listed blow before discarding the packing materials.

No. REF. Picture Part Name Specifications Quantity Material

A Side board - LH 1890*113*30mm 1 White Oak

B Side board - RH 1890*113*30mm 1 White Oak

C Foot board 900/1070/1520/1830*133*30mm 1 White Oak

D Head board - Upper 900/1070/1520/1830*100*30mm 1 White Oak

E Head board - Middle 900/1070/1520/1830*100*30mm 1 White Oak

F Head board - Lower 900/1070/1520/1830*113*30mm 1 White Oak

G Foot End Legs - LH 320*100*30mm 1 White Oak

H Foot End Legs - RH 320*100*30mm 1 White Oak

I Head End Legs - LH 900*100*30mm 1 White Oak

J Head End Legs - RH 900*100*30mm 1 White Oak



6

PARTS LIST

No. REF. Picture Part Name Specifications Quantity Material

K Cross Bars 1910*60*38mm 2 Pine

L Cross Bars Holders / 4 White Oak

M Mattress Platform 900/1070/1520/1830*457*30mm 4 Pine and Beech

N Wood Locating Pins - Big ￠10*50mm 24 Pine

O Wood Locating Pins - Small ￠8*40mm 8 Pine

P Screw Rods M8*90mm 12 S/S

Q M8 Nuts M8 12 Zinc Plated

R Cross CSK Tapping Screws 4*35mm 12 Zinc Plated

S Crescent Shape Plastic Pads 32*9*16mm 12 Plastic

T Spanner 14mm 1 Zinc Plated



7

IV. INSTALLATION

Locating Pins - Big (N)

STEP1：
Remove box cover, take out all of the packing materials.

Check all the components and parts are correct quantities and in good

condition.

STEP2：
Install the Screw Rods (P) and Wood Locating Pins - Big (N) to Foot End

Legs - LH (G) & Foot End Legs - RH (H) as feature - 1.

Foot End Legs - LH(G) Foot End Legs - RH(H)

Feature - 1

STEP3：
Install the Screw Rods (P) and Wood Locating Pins - Big (N) to Head End

Legs - LH (I) & Head End Legs - RH (J) as feature - 2.

Head End Legs - LH (I) Head End Legs - RH (J)

Feature - 2

Locating Pins - Big (N)

Screw Rods (P)

Screw Rods (P)



8

INSTALLATION

STEP5：
Install the Foot board (C) to Foot End Legs - LH (G) & Foot End Legs - RH

(H) and place the Crescent Shape Plastic Pads (S) and use 14mm Spanner

(T) to lock and tighten the M8 Nuts (Q) as feature - 4.

Foot board Assembly

Feature - 4

STEP4：
Install the Wood Locating Pins - Small (O) to Cross Bars Holders (L) and

place Cross Bars Holders (L) to the Head board - Lower (F) & Foot board (C)

in correct position and then use phillips screwdriver to lock and tighten the

Cross CSK Tapping Screws (R) lock and tighten as feature - 3.

Head board - Lower(F)

Foot board(C)

Feature - 3

Foot End Legs

- LH (G)

Cross CSK Tapping

Screws (R)

Foot

board (C)

M8 Nuts (Q)

Wood Locating Pins

- Small (O) Crescent Shape

Plastic Pads (S)

Foot End Legs

- RH (H)

Cross Bars

Holders (L)

Cross Bars

Holders (L)



9

INSTALLATION

Crescent

Shape

Plastic

Pads (S)

Head board Assembly ( Rear)

Feature - 6

Head board

- Lower(F)

STEP6：
Install the Head End Legs - LH (I) & Head End Legs - RH (J) to Head board

Upper (D),Head board - Middle (E) & Head board - Lower (F) and place the

Crescent Shape Plastic Pads (S) and use 14mm Spanner (T) to lock and

tighten the M8 Nuts (Q) as feature - 5 & 6.

Head board Assembly ( Front)

Feature - 5

Head board -

Middle (E)

Head End

Legs - RH (J)

M8 Nuts (Q)

Head board -

Upper (D)

Head End

Legs - LH (I)
Cross Bars

Holders (L)


